Auroville

Study on Sustainable Waste Water Management for the
Residential Zones I and 11

Part Four
Comparison and discussion of viable waste water treatment technologies

and
sewer network design

Jan Imhoff C.eng., Auroville August 2016



Preliminary Note

This study was commissioned in April 2012. Part 1-3 completed in April 2014. In the
meeting November 10™ 2014 Part 4 was presented to the review board (L’ Avenier,
Water Cell and others).

The summary of Part 4 was released so that the preparatory work for implementation
could be started.

In January 2016 the proposals were finalized and published in the Auroville News and
Notes.

Following the feed back received, a study group was set up to see how concerns of the
[...]
The construction of basin’s and tanks is left to the customer and would need to
be sub-contracted.

Training: Their offer includes training of our staff in operating the plant.
Repair and Maintenance

Maintenance and replacement of parts would be organized through their

Hyderabad office.

Deliver time 3 month (excluded are civil works)

Study on Waste Water Management for the Residential Zones | and Il — Part 4 Page 41



Guarantee 15 month

Compliance to the brief. The system is designed according to the brief.
However no provision of sludge treatment fo r sludge from outlying
communities is given. The system needs to be expanded accordingly.

The system process steps

Screening

Oil/grease trap

Flow equalization with level activated pump — air blower

Activate sludge process with bio carrier.

Secondary settler plate settler - Sludge removal

Chlorination

Pressure sand filtration Removes TDS

Active carbon filtration to remove organics odors, chlorine, fluorine or radon
Disinfection through UV

Operation:

Consumables:

Chlorine (Sodium Hypochlorite ), 5 ppm = 0.0005% ~ 175 ml chlorine per day

Carbon filter needs to be replaced periodically

Study on Waste Water Management for the Residential Zones | and Il — Part 4

Page 42



I 170 = I
| 60
| | 110 n
ot | K 5
- Screen
| Alration
| ¢ W
. Equalizoticn ol kha
| Grdase
¥ : ! -
| “ E E -F'--FF'_FFF
| Chplination | | _——Settler —__
L > > 1 >
| E Treated ’
| Woter
Tank

Activated sludge system filled with kic media fattached
growth)

oo

Flate Settler

fAerobe treatment Plant for
Domestic Waste Waoter
Tnodus Ecowater”

Dimensioned For 1000 PE

1753 k liter per day Spece reguirement 231 m2

Sludge rneeds to be further processed

3 3 Flow poth

Mo provision to horndel sludge from owutlying comunities
thraugh plant

Scale N5 , 14th December 2013

Study on Waste Water Management for the Residential Zones | and Il — Part 4 Page 43



Power requirements:
Various pumps and blowers are operated the mean daily power usage is given with
171 kWh/day.
This covers only the treatment process. Additional power for re-circulation of waste
water and site maintenance has to be considered.

The operation of the plant depends on a reliable power supply (back-up).
Requirements operators input:

Supervision and monitoring of the entire process. However since the process is mostly
automated, continuous presence of staff is not required.

Manual
Removal of raking goods,
Skimming off the grease,

transfer of sludge into drying bags.

Sludge transfer to further processing place,.

Maintenance: Since the life expectancy of pumps, blowers and dosing equipment in
this environment is not more then 2-3 years, the turnover in these items has to be
taken into account

Staff: Operation would requirel staff, in a single day shifts and one night watchman.

Sludge management:
The raw sludge from the settler is pumped into during bags and then moved onto
drying beds.

Emergency Operations There is very little scope for emergencies operation incase of
major system failure. Power outage are bridged by diesel generator.

In the case that the treatment process is interrupted due to any fault, the only viable
option to ensure continuous flow of sewage is to create a retention tank that will
receive the waste water during the time it takes to restore normal operation.

Once the plant operation can be resumed, the accumulated waste water is pumped into
the system and undergoes the usual purification process.

Hence duplication of major system components such as pumps, blowers, pipes etc is
recommended so that in case of a fault the second unit can be activated in a short time
span.

Suitable fault alarms, with remote notification should be installed.

Expansion of system into Phase Il and Phase 111

The system can not be up-graded, hence once the capacity of the plant is reached a
duplication is required of most system components.

Study on Waste Water Management for the Residential Zones | and Il — Part 4 Page 44



General evaluation:
Level of technology: high

Level of automation: high

Assessment if the treatment method and sizing of the plant, whether it is

capable to achieve desired treatment result (effluent parameters).

All components seem to be sized adequately.

Disinfection

Treatment goal

Probable achievement

E. coli < 103 count/100 ml *

AST 1-2 log

chlorination 2-6 log

sand filtration 0-3 log

Combined effect ~ log 5 reduction

Helminthes eggs < 1 per liter. *

AST 1-2 log

chlorination 0.5 log

sand filtration 1-3 log

Combined effect ~ log 3 reduction

BODS5 <25 mg/l

Yes

COD < 125 Yes
TSS <35.0 mg/l Yes
Turbidity <2 NTU Yes

taken from [2]

The sum of the processes should provide adequate level of disinfection, so that the
recycled waste water can be used for watering of gardens

Advantages of the chosen technology:
Low space requirement, good treatment result
Drawbacks / Disadvantages:

The process has a high power consumption.

Due to rather high level of complexity and mechanization, there are increased number

of possibilities of malfunctioning.

In the case of a major fault occurring, there is little scope for emergency operation to

keep up the flow of waste water in the sewer pipe.

The system can not be expanded. Once the plant capacity of the first phase (1000 PE)

has been reached, the entire plant has to be duplicated.

Study on Waste Water Management for the Residential Zones | and Il — Part 4

Page 45



Short comings:

The sludge is moved directly from the settler to the drying beds. This will probably be
a cause of nuisance (odor, flies) and concerns of hygiene.

Disinfection through chlorination is efficient against viruses and bacteria, but has only
limited effect against protozoa ad helminthes eggs. (WHO - World Health
Organization (2006): Guidelines for the safe use of wastewater, excreta and grey
water, Volume 2: Wastewater use in agriculture, World Health Organization, Geneva,
2006, ISBN: 92-4-154683-2)

Press-filtering of sludge in raw state reduces the volume but has little other advantage
the sludge has to undergo full treatment.

No provisions in the plant to accommodate sludge from outlying communities.

Environmental concerns:

Proposed Modifications:

Provision for site development, store room cum office and back-up power supply have
to be added.

Two digester units have to be added to accommodate the sludge generated within the
plant and for the sludge from outlying communities.

A retention tank for emergency operations, that will receive the waste water during
the time it takes to restore normal operation should be added.

Study on Waste Water Management for the Residential Zones | and Il — Part 4 Page 46



System “E” Low rate trickling filter (for design details see Part 3 of the study)
Screen— two preliminary settler cum digester— trickling filter- secondary settler - polishing pond.

e
1=
| | Ip—
| _______,-_-_'_'__———_::_-_-._ -
I = )
| ®3.0 n—
Frimary fottile- u.nii
| sludge digbster Equalization
= e > A i . l'""'\-"'
— | Il';f Triculing Fiter ".l'-
[y | i 1\
I il
H 1
InFlow | || ||
| |
| \ /]
| |
T 1! {/
| W lrn'ln'
| A\ i
| Clarifler
| < { €
| 1 T —
| DutFlaw o ]
!
" &0 =
fgeroke treoatment Flant for
Domestic Waste Water
T L . i | |
rickling filter Trickling filter (ottached growtk)
Dimengioned for 1000 PE
175 k lter per day
» * Flow poth Spece reguirement 412 m2
thraugn plant
Sludge From outlylng comunities can obe Fed into the plant
Scale NS , 141th December 2013

Study on



Tabular comparison of features

Cost comparison Phl

Supplier

Quantity of waste water
Warranty

Offer by supplier
Installation

Additional civil works
(scope of client)

Sludge management

Polishing pond / storage re-distribution

percolation
Site development

Total (excluding taxes)

Shipping
packaging”*
Excise”
CsT"

VAT
Service tax*

GRAND SUM

Compare

Cost comparison off all plants

(Phase 1)
Sharpenn/Reliance Indus Akar CSR Study WWM
175 m3/d 175 m3/d 150 m3/d 108 m3/d 175 m3/d
- 15 month 15 month - -
¥ 3,304,500 ¥ 1,675,000 ¥ 2,600,000 ¥ 6,200,000 ¥ 3,500,000
¥ 300,000 ¥ 167,500 ¥ 225,000
1,219,500 ¥ 838,963 ¥ 886,524
digester ¥192,500 ¥ 192,500 ¥ 192,500 ¥192,500
drying ¥120,000 ¥ 120,000 ¥120,000 ¥ 120,000
composting ¥ 50,000 ¥ 50,000 ¥ 50,000 50,000
Sludge from ¥192,500 ¥192,500 ¥192,500 ¥192,500
outlying communities
¥ 100,000 ¥ 100,000 ¥ 100,000 ¥ 100,000
¥ 75,000 ¥ 75,000 ¥ 75,000 ¥ 75,000
¥ 1,600,000 ¥ 1,600,000 ¥ 1,600,000 ¥ 1,600,000 1,600,000
¥ 7,154,000 ¥5,011,463 6,041,524 ¥ 8,530,000 ¥ 5,100,000
¥ 25,000 X ¥ 25,000
1.5% X X X
12.4% ¥ 408,436 ¥ 207,030 ¥ 321,360
2% ¥ 66,090 ¥ 33,500 ¥ 52,000
5%
12.36% ¥ 37,080 ¥ 20,703 27,810
¥ 7,690,606 ¥ 5,272,696 ¥ 6,467,694 ¥ 8,530,000 ¥ 5,100,000
151% 103% 127% 167% 100%
Page 48

Study on Waste Water Management for the Residential Zones | and Il — Part 4



Cost comparison expansion phases

Cost comparison off all plants
(Phase |, Il and Ill)

Supplier Sharpenn/Reliance Indus Akar CSR Study WWM
Quantity of waste water 175 m3/d 175 m3/d 150 m3/d 108 m3/d 175 m3/d
Warranty - 15 month 15 month - -
Basic system description
type of bacteria aerobe aerobe aerobe anaerobe aerobe
primary treatment coagulation settler settler settler settler settler / digester
secondary treatment activated sludge MBER MBBR/Lamella settler baffle reactor/filter  low rate trickling filter
tertiary treatment sand filtration sand filtration sand filtration Vortex polishing pond
chlorination chlorination chlorination *optional
activated carbon filtration activated carbon filtration activated carbon filtration  *optional
Additional features remote monitoring
Phase 1 cost ¥ 7,690,606 ¥5,272,696 76,467,694 ¥ 8,530,000 ¥ 5,100,000
Additional cost Phase 2* ¥4,824,000 ¥ 2,681,463 ¥3,711,524 ¥ 4,500,000 -
(expansion to 3000 PE)
Additional cost Phase 3* ¥4,824,000 ¥ 2,681,463 ¥3,711,524 ¥ 4,500,000 ¥1,162,000
(expansion to 5000 PE)
Sum ¥17,338,606 10,635,622 ¥13,890,742 ¥17,530,000 6,262,000
Compare 277% 170% 222% 280% 100%
*aproximate values as per offer
at todays rate
Study on Waste Water Management for the Residential Zones | and Il — Part 4 Page 49



Space requirements Phase 1 Phase 2

Phase 3
Sharpenn Industries 612 m2 duplication
Akar Impex PvtLtd 500 m2 duplication
CSR 550 m2 duplication
Indus Ecowater 231 m2 duplication
Trickling filter 412 m2 dynamic
expansion

Level of Technology

Akar Impex PvtLtd medium to high
Indus Ecowater medium to high
Sharpenn Industries medium to high
CSR low to medium
Trickling filter medium

Study on Waste Water Management for the Residential Zones | and Il — Part 4 Page 50



Revised proposal CSR April 2016
Evaluation of the offer from CSR June 2016 — Baffled Reactor with Vortex
System description:

CSR’s offers a multi chamber anaerobe baffled reactor (ABR). Followed by an aerobe
treatment stage with and aeration device (Vortex).
The sequence of treatment is

settler

Balancing / equalization
I

anaerobe treatment
baffled compartments

filter (attached growth)

Aeration chamber (Vortex)

The system is to be built in pre-fabricated ferro-cement elements.
It is equipped with 2 electric pumps, one at the balancing tank and one at the aeration
stage.

As per CSR’s offer their scope is:

“Vortex-Dewats STP for Residential Zone 1&2 will be build, calibrated, connected
and commissioned by CSR at the end of the sewage line in the allocated space agreed
by TDC and CSR”.

General comments

The revised offer from CSR follows closely the original design presented two years
earlier. The plant has been downsized to accommodate 300 PE. Hence the earlier
assessment (see Part Three) in regard to plant performance stands unchanged.

It remains doubtful that the plant will achieve the desired treatment result, especially
in regard to odor of the effluent and discoloration. Literature review supports this
skepticism. For example KM Foxon et al. (1) find that :

“...the ABR (is) not able to treat wastewater to an acceptable chemical and
microbiological standard alone. There must be some post-treatment step and
appropriate reuse or discharge method implemented with the ABR as an integrated
sanitation system, since unpolished ABR effluent is not fit for discharge to surface or
groundwater or for direct use in agriculture...”

CSR offers an aerobe treatment phase with a “Vortex” system as post treatment stage
to solve the shortcomings of the ABR.

Five basic parameters have to be fulfilled in order for an aerobe treatment stage to run
efficiently.

Inoculation with suitable aerobe bacteria. (especially important when the water has
previously undergone anaerobe treatment).

Study on Waste Water Management for the Residential Zones | and Il — Part 4 Page 51



Supply with adequate amounts of oxygen. (the water arrives from the anaerobe
treatment stage completely depleted of oxygen)

Constant stirring, or an other means of ensuring good contact between water, bacteria
and oxygen.

Sufficient retention time

Secondary settler to remove excess sludge. The excess sludge is still very active if it
remains in the treatment tank it will draw on the oxygen reserve of the water.

Although CSR have installed several “Vortex” devices on treatment plants in and
around Auroville, they have not been able to show that the technology can achieve the
desired result. This may be due to the fact that at some of the basic parameters above
are not, or only insufficiently met by the “Vortex”

If the system fails to reach the desired treatment level, then this would put at risk one
of the chief parameters to be accomplished by this new treatment plant, that is the re-
use of waste water for gardening purposes. In case the quality of the treated water
does not convince the end user, because of bad odor or discoloration, then the
acceptance of projects of this kind will rapidly fade away.

Further points are discussed here under.
Evaluation of the structural integrity of the plant.

CSR proposes to deliver the tanks for the treatment plant in pre-fabricated ferro
cement elements. This option makes the manufacturing easier because it can be done
at the factory. CSR also argues that in case that the plant is to be dismantled at a later
point, the tanks can be removed and used at an other location.

As per their drawing the tanks are geometrical rectangular shaped.

The depth of the tanks is not indicated in the offer.

As a reference the offer from 2014 is taken. Here the depth of the tanks is given as
3.5m(5.4x37.2x3.5m for 1000 PE, 108 m3 per day).

Ferro cement is a composite material that shows very good tensile and compressive
strength, the ability to absorb bending stress is very limited. Ferro cement is also
vulnerable to point-impact or -loads.

Due to this mechanical properties ferro cement it is preferably used to build spherical,
cylindrical or conical shaped elements. (round water tanks, boat hulls, tubes etc.)

In the proposal the largest tank, the balancing tank, is rectangular and has the
horizontal dimensions of approximately 4.8 x 2.4 m.

The pre-fabricated tank has to be designed to withstand the additional loads of
transport (lifting and lowering by crane).

After having been lowered into the ground there is a possibility of un-even settling
which will create forces in the base plate. Once filled with water further settling will
occur. Depending on soil conditions the settling can amount to 2-3 cm during the first
year. When in operation the tank has to absorb the forces of daily variation of water
level, this is overlaid with forces through the outer soil pressure.

Given the less than optimal geometry of the tank (flat long elements) it is doubtful
that the tank will withstand these changing loads without developing cracks.

Waste water contains and generates corrosive substances which react with the cement
and the steel. In the case that the tanks develop cracks, these substances will cause
accelerated internal corrosion in the composite material.

Study on Waste Water Management for the Residential Zones | and Il — Part 4 Page 52



The design life of the sewage pipe system is 40 years. The design life of the treatment